
Sewerage Commission-Oroville Region 
 

Wastewater Treatment Plant 
Upgrade Project 
 

 

Administrative Draft Initial Study/ Mitigated Negative Declaration 
 
June 2022 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared for: 

Sewerage Commission-Oroville Region 
 
 

Prepared by: 

Provost & Pritchard Consulting Group 
3387 Bodero Lane, Chico, California 95973 



T:\Master Plan 2017\ENV Doc_Appendices\1-2022-0531 Draft  IS-MNDclean.docx 

 
 
 
 
 
 

 
Report Prepared for: 

Sewerage Commission-Oroville Region (SC-OR) 

P.O. Box 1350 
2880 South Fifth Avenue 
Oroville, CA 95965 

 
Contact: 
Glen Sturdevant, General Manager 
Telephone: (503) 534-0353 

 
Report Prepared by: 

Provost & Pritchard Consulting Group 

Ken Shuey, Principal Engineer, Engineering Project Manager 
Briza Sholars, Senior Planner, QAQC 
Jackie Lancaster, Planner, Project Administrator 
Mallory Serrao, GIS  
 

Contact: 
Briza Sholars 
(559) 449-2700 

 

COPYRIGHT 2022 by PROVOST & PRITCHARD CONSULTING GROUP 
 ALL RIGHTS RESERVED 

Provost & Pritchard Consulting Group expressly reserves its common law copyright and other applicable property rights to this 
document. This document is not to be reproduced, changed, or copied in any form or manner whatsoever, nor are they to be assigned 
to a third party without first obtaining the written permission and consent of Provost & Pritchard Consulting Group In the event of 
unauthorized reuse of the information contained herein by a third party, the third party shall hold the firm of Provost & Pritchard 
Consulting Group harmless, and shall bear the cost of Provost & Pritchard Consulting Group's legal fees associated with defending 
and enforcing these rights. 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  i  

Table of Contents 
Acronyms and Abbreviations ......................................................................................................................................... vii 

Chapter 1 Introduction ............................................................................................................................................. 1-1 

1.1 Regulatory Information .............................................................................................................................. 1-1 

1.2 Document Format ...................................................................................................................................... 1-1 

Chapter 2 Project Description ................................................................................................................................. 2-1 

2.1 Project Background and Objectives ......................................................................................................... 2-1 

2.1.1 Project Title .................................................................................................................................... 2-1 

2.1.2 Lead Agency Name and Address ............................................................................................... 2-1 

2.1.3 Contact Person and Phone Number ......................................................................................... 2-1 

2.1.4 Project Location ............................................................................................................................ 2-1 

2.1.5 Latitude and Longitude ................................................................................................................ 2-1 

2.1.6 General Plan Designation ............................................................................................................ 2-1 

2.1.7 Zoning ............................................................................................................................................ 2-1 

2.1.8 Description of Project .................................................................................................................. 2-2 

2.1.9 Surrounding Land Uses and Setting: ......................................................................................... 2-5 

2.1.10 Other Public Agencies Whose Approval May Be Required: ............................................ 2-6 

2.1.11 Consultation with California Native American Tribes ...................................................... 2-6 

Chapter 3 Impact Analysis ....................................................................................................................................... 3-1 

3.1 Environmental Factors Potentially Affected .......................................................................................... 3-1 

3.2 Aesthetics ...................................................................................................................................................... 3-2 

3.2.1 Environmental Setting ................................................................................................................. 3-2 

3.2.2 Regulatory Setting ......................................................................................................................... 3-2 

3.2.3 Impact Assessment ....................................................................................................................... 3-3 

3.3 Agriculture and Forestry Resources ......................................................................................................... 3-5 

3.3.1 Environmental Setting ................................................................................................................. 3-5 

3.3.2 Regulatory Setting ......................................................................................................................... 3-6 

3.3.3 Impact Assessment ....................................................................................................................... 3-6 

3.4 Air Quality .................................................................................................................................................... 3-9 

3.4.1 Environmental Setting ................................................................................................................. 3-9 

3.4.2 Methodology ............................................................................................................................... 3-10 

3.4.3 Regulatory Setting ...................................................................................................................... 3-11 

3.4.4 Impact Assessment .................................................................................................................... 3-16 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  ii  

3.5 Biological Resources ................................................................................................................................ 3-19 

3.5.1 Environmental Setting .............................................................................................................. 3-19 

3.5.2 Regulatory Setting ...................................................................................................................... 3-27 

3.5.3 Impact Assessment .................................................................................................................... 3-30 

3.6 Cultural Resources ................................................................................................................................... 3-38 

3.6.1 Environmental Setting .............................................................................................................. 3-38 

3.6.2 Regulatory Setting ...................................................................................................................... 3-40 

3.6.3 Impact Assessment .................................................................................................................... 3-42 

3.7 Energy ........................................................................................................................................................ 3-46 

3.7.1 Environmental Setting and Baseline Conditions .................................................................. 3-46 

3.7.2 Impact Assessment .................................................................................................................... 3-46 

3.8 Geology and Soils ..................................................................................................................................... 3-47 

3.8.1 Environmental Setting .............................................................................................................. 3-47 

3.8.2 Regulatory Setting ...................................................................................................................... 3-49 

3.8.3 Impact Assessment .................................................................................................................... 3-49 

3.9 Greenhouse Gas Emissions ................................................................................................................... 3-52 

3.9.1 Environmental Setting .............................................................................................................. 3-52 

3.9.2 Methodology ............................................................................................................................... 3-54 

3.9.3 Regulatory Setting ...................................................................................................................... 3-55 

3.9.4 Impact Assessment .................................................................................................................... 3-59 

3.10 Hazards and Hazardous Materials ......................................................................................................... 3-61 

3.10.1 Environmental Setting ......................................................................................................... 3-61 

3.10.2 Regulatory Setting ................................................................................................................. 3-63 

3.10.3 Impact Assessment ............................................................................................................... 3-66 

3.11 Hydrology and Water Quality ................................................................................................................ 3-69 

3.11.1 Environmental Setting ......................................................................................................... 3-69 

3.11.2 Regulatory Setting ................................................................................................................. 3-70 

3.11.3 Impact Assessment ............................................................................................................... 3-73 

3.12 Land Use and Planning ........................................................................................................................... 3-78 

3.12.1 Environmental Setting ......................................................................................................... 3-78 

3.12.2 Regulatory Setting ................................................................................................................. 3-78 

3.12.3 Impact Assessment ............................................................................................................... 3-78 

3.13 Mineral Resources .................................................................................................................................... 3-82 

3.13.1 Environmental Setting ......................................................................................................... 3-82 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  iii  

3.13.2 Regulatory Setting ................................................................................................................. 3-82 

3.13.3 Impact Assessment ............................................................................................................... 3-83 

3.14 Noise .......................................................................................................................................................... 3-84 

3.14.1 Environmental Setting ......................................................................................................... 3-84 

3.14.2 Regulatory Setting ................................................................................................................. 3-84 

3.14.3 Impact Assessment ............................................................................................................... 3-86 

3.15 Population and Housing ......................................................................................................................... 3-87 

3.15.1 Environmental Setting ......................................................................................................... 3-87 

3.15.2 Regulatory Setting ................................................................................................................. 3-87 

3.15.3 Impact Assessment ............................................................................................................... 3-88 

3.16 Public Services .......................................................................................................................................... 3-89 

3.16.1 Environmental Setting ......................................................................................................... 3-89 

3.16.2 Regulatory Setting ................................................................................................................. 3-90 

3.16.3 Impact Assessment ............................................................................................................... 3-90 

3.17 Recreation .................................................................................................................................................. 3-92 

3.17.1 Environmental Setting ......................................................................................................... 3-92 

3.17.2 Regulatory Setting ................................................................................................................. 3-92 

3.17.3 Impact Assessment ............................................................................................................... 3-93 

3.18 Transportation .......................................................................................................................................... 3-94 

3.18.1 Environmental Setting ......................................................................................................... 3-94 

3.18.2 Regulatory Setting ................................................................................................................. 3-95 

3.18.3 Impact Assessment ............................................................................................................... 3-95 

3.19 Tribal Cultural Resources ........................................................................................................................ 3-97 

3.19.1 Environmental Setting ......................................................................................................... 3-97 

3.19.2 Regulatory Setting ................................................................................................................. 3-99 

3.19.3 Impact Assessment ............................................................................................................... 3-99 

3.20 Utilities and Service Systems ................................................................................................................ 3-101 

3.20.1 Environmental Setting ....................................................................................................... 3-101 

3.20.2 Regulatory Setting ............................................................................................................... 3-102 

3.20.3 Impact Assessment ............................................................................................................. 3-104 

3.21 Wildfire .................................................................................................................................................... 3-106 

3.21.1 Environmental Setting ....................................................................................................... 3-106 

3.21.2 Regulatory Settings ............................................................................................................. 3-106 

3.21.3 Impact Assessment ............................................................................................................. 3-107 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  iv  

3.22 CEQA Mandatory Findings of Significance ...................................................................................... 3-109 

3.22.1 Impact Assessment ............................................................................................................. 3-109 

Chapter 4 Mitigation Monitoring and Reporting Program ................................................................................. 4-1 

Appendix A ...................................................................................................................................................................... A-1 

CalEEMod Output Files ...................................................................................................................................... A-1 

Appendix B ...................................................................................................................................................................... B-1 

Biological Evaluation ............................................................................................................................................ B-1 

Appendix C ...................................................................................................................................................................... C-1 

Cultural Resources Inventory and Historical Property Evaluation Report.................................................. C-1 

Appendix D .................................................................................................................................................................... D-1 

USDA NRCS Soil Resource Report .................................................................................................................. D-1 

Appendix E ...................................................................................................................................................................... E-1 

Pre-Demolition Asbestos Survey & Lead Based Paint Inspection Report .................................................. E-1 

 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  v  

List of Figures 
Figure 2-1. Regional Location Map ............................................................................................................................... 2-7 

Figure 2-2. Aerial/ Area of Potential Effect ................................................................................................................ 2-8 

Figure 2-3. Topographic Quadrangle Map .................................................................................................................. 2-9 

Figure 3-1. Farmland Designation Map ....................................................................................................................... 3-8 

Figure 3-2. Wetlands Map ........................................................................................................................................... 3-37 

Figure 3-3. Southwest view of Resource OW-001 - 1950's building located at the plant ................................. 3-43 

Figure 3-4. Southwest view of Resource OW-001 ð 1950õs tank located at the plant ....................................... 3-43 

Figure 3-5. West view of Resource OW-001 - 1970s aeration basin located on plant ...................................... 3-44 

Figure 3-6. Northwest view of Resource OW-001 - 1970s main office located at the plant ........................... 3-44 

Figure 3-7. FEMA Flood Map .................................................................................................................................... 3-77 

Figure 3-8. General Plan Land Use Designation Map ............................................................................................ 3-80 

Figure 3-9. Zone District Map .................................................................................................................................... 3-81 

Figure 3-10. Fire Hazard Severity Zone Map ......................................................................................................... 3-108 

 

List of Tables 
Table 3-1. Aesthetics Impacts ........................................................................................................................................ 3-2 

Table 3-2. Agriculture and Forest Resources Impacts ............................................................................................... 3-5 

Table 3-3. Air Quality Impacts ...................................................................................................................................... 3-9 

Table 3-4. BCAQMD Thresholds of Significance for Criteria Air Pollutants .................................................... 3-10 

Table 3-5. Summary of Ambient Air Quality Standards and Butte County Attainment Designations .......... 3-13 

Table 3-6. Short-Term Construction-Related Emissions of Criteria Air Pollutants .......................................... 3-16 

Table 3-7. Long-Term Operational Emissions of Criteria Air Pollutants ........................................................... 3-17 

Table 3-8. Biological Resources Impacts .................................................................................................................. 3-19 

Table 3-9. List of Special Status Plants with Potential to Occur in the Project Vicinity ................................... 3-22 

Table 3-10. List of Special Status Animals with Potential to Occur in the Project Vicinity ............................. 3-23 

Table 3-11. Cultural Resources Impacts.................................................................................................................... 3-38 

Table 3-12 Energy Impacts ......................................................................................................................................... 3-46 

Table 3-13. Geology and Soils Impacts ..................................................................................................................... 3-47 

Table 3-14. Greenhouse Gas Emissions Impacts.................................................................................................... 3-52 

Table 3-15. Short-Term Construction-Generated GHG Emissions .................................................................... 3-59 

Table 3-16. Hazards and Hazardous Materials Impacts ......................................................................................... 3-61 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  vi  

Table 3-17. Hydrology and Water Quality Impacts ................................................................................................ 3-69 

Table 3-18. Land Use and Planning Impacts ........................................................................................................... 3-78 

Table 3-19. Mineral Resources Impacts .................................................................................................................... 3-82 

Table 3-20. Noise Impacts .......................................................................................................................................... 3-84 

Table 3-21. Population and Housing Impacts.......................................................................................................... 3-87 

Table 3-22. Public Services Impacts .......................................................................................................................... 3-89 

Table 3-23. Recreation Impacts .................................................................................................................................. 3-92 

Table 3-24. Transportation Impacts .......................................................................................................................... 3-94 

Table 3-25. Tribal Cultural Resources Impacts ........................................................................................................ 3-97 

Table 3-26. Utilities and Service Systems Impacts ................................................................................................ 3-101 

Table 3-26. Wildfire Impacts..................................................................................................................................... 3-106 

Table 3-27. Mandatory Findings of Significance Impacts .................................................................................... 3-109 

Table 4-1. Mitigation Monitoring and Reporting Program ....................................................................................... 4-1 

 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  vii  

Acronyms and Abbreviations 
AB ................................................................................................................................................................ Assembly Bill  

BCAQMD ........................................................................................... Butte County Air Quality Management District 

BMPs ....................................................................................................................................... Best Management Practices 

CAA ................................................................................................................................................................ Clean Air Act 

CAAQS .......................................................................................................... California Ambient Air Quality Standards 

CAP .................................................................................................................................................... Climate Action Plan 

CalEEMod ......................................................................................................... California Emissions Estimator Model 

CalEPA .................................................................................................... California Environmental Protection Agency 

Cal/ OSHA ............................................................................. California Division of Occupational Safety and Health 

CARB ............................................................................................................................... California Air Resources Board 

CCAA .......................................................................................................................................... California Clean Air Act 

CCR ................................................................................................................................. California Code of Regulations 

CDFW ........................................................................................................ California Department of Fish and Wildlife 

CEC ................................................................................................................................. California Energy Commission 

CEQA .................................................................................................................. California Environmental Quality Act 

CESA .........................................................................................................................California Endangered Species Act 

CFR ............................................................................................................................. U.S. Code of Federal Regulations 

CH4 ......................................................................................................................................................................... Methane 

CNDDB .............................................................................................................. California Natural Diversity Database 

CNPS ................................................................................................................................ California Native Plant Service 

CPUC .................................................................................................................. California Public Utilities Commission 

CO ........................................................................................................................................................ Carbon Monoxide 

CO2 ....................................................................................................................................... Carbon Dioxide Equivalent 

CRHR .......................................................................................................... California Register of Historical Resources 

CUPA ......................................................................................................................... Certified Unified Program Agency 

CVRWQCB ............................................................................. Central Valley Regional Water Quality Control Board 

CWA .......................................................................................................................................................... Clean Water Act 

EIR .................................................................................................................................. Environmental Impact Report 

EPA ................................................................................................... United States Environmental Protection Agency 

FEMA ............................................................................................................ Federal Emergency Management Agency 

FIRM ...................................................................................................................................... Flood Insurance Rate Maps 

FMMP ...................................................................................................... Farmland Mapping and Monitoring Program 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  viii  

GHGs .................................................................................................................................................... Greenhouse Gases 

GIS ............................................................................................................................... Geographic Information System 

IPaC ...................................... U.S. Fish and Wildlife Serviceõs Information for Planning and Consultation system 

IS ................................................................................................................................................................... Initial Study 

IS/MND .................................................................................................. Initial Study/Mitigated Negative Declaration 

M-2 .............................................................................................................................Intensive Industrial Zone District 

MGD ............................................................................................................................................... million gallons per day 

MMRP ..................................................................................................... Mitigation Monitoring & Reporting Program 

MBTA ....................................................................................................................................... Migratory Bird Treaty Act 

MMT .................................................................................................................................................... Million Metric Tons 

MND ................................................................................................................................ Mitigated Negative Declaration 

NAHC .............................................................................................................. Native American Heritage Commission 

NAAQS ........................................................................................................... National Ambient Air Quality Standards 

ND ................................................................................................................................................... Negative Declaration 

NFPA ..................................................................................................................... National Fire Protection Association 

NO2 ......................................................................................................................................................... Nitrogen Dioxide 

NOX ........................................................................................................................................................... Nitrogen Oxide 

NPDES ............................................................................................ National Pollutant Discharge Elimination System 

NRCS ............................................................................................................... Natural Resources Conservation Service 

NRHP ...................................................................................................................... National Register of Historic Places 

NSVAB ............................................................................................................ Natural Resources Conservation Service 

O3 ............................................................................................................................................................................ Ozone 

OHWM ................................................................................................................................... Ordinary High Water Mark 

Pb ................................................................................................................................................................................ Lead 

PM10 .............................................................................................. Particulate Matter less than 10 microns in diameter 

PM2.5 ............................................................................................. Particulate Matter less than 2.5 microns in diameter 

PRC ............................................................................................................................................... Public Resources Code 

Project ............................ Sewerage Commission- Oroville Region Wastewater Treatment Plant Upgrade Project 

PQ .................................................................................................... Public and Quasi Public Facilities Zone District 

RAS ............................................................................................................................................. Return-Activated Sludge 

RCRA ............................................................................................................ Resource Conservation and Recovery Act 

RDT ............................................................................................................................................. Rotary Drum Thickener 

RWQCB ............................................................................................................. Regional Water Quality Control Board 

SB ...................................................................................................................................................................... Senate Bill 



  Table of Contents 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  ix  

SC-OR................................................................................................................Sewerage Commission-Oroville Region 

SIP ......................................................................................................................................... State Implementation Plan 

SO2 .............................................................................................................................................................. Sulfur Dioxide 

SVAB .................................................................................................................................... Sacramento Valley Air Basin 

SWRCB ................................................................................................................. State Water Resources Control Board 

SWPPP.............................................................................................................. Storm Water Pollution Prevention Plan 

USACE ............................................................................................................................. U.S. Army Corps of Engineers 

USFWS ............................................................................................................................... U.S. Fish and Wildlife Service 

USGS .............................................................................................................................................. U.S. Geological Survey 

UV ..................................................................................................................................................................... Ultaviolent 

WAS .............................................................................................................................................. Waste-Activated Sludge 

WWTP .................................................................................................................................. Wastewater Treatment Plant 

 



  Chapter 1: Introduction 

SC-OR WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  1-1 

Chapter 1  Introduction 
Provost & Pritchard Consulting Group has prepared this Initial Study/Mitigated Negative Declaration 
(IS/MND)  on behalf of the Sewerage Commission-Oroville Region (SC-OR) to address the environmental 
effects of the proposed Wastewater Treatment Plant (WWTP) Upgrade Project (Project). This document has 
been prepared in accordance with the California Environmental Quality Act (CEQA), Public Resources Code 
Section 21000 et seq. SC-OR is the CEQA lead agency for this Project.  
 
The site and Project are described in detail in Chapter Chapter 2  ð Project Description.  

1.1 Regulatory Information 

An Initial Study (IS) is a document prepared by a lead agency to determine whether a project may have a 
significant effect on the environment. In accordance with California Code of Regulations Title 14 (Chapter 3, 
Section 15000, et seq.)-- also known as the CEQA Guidelines--Section 15064 (a)(1) states that an environmental 
impact report (EIR) must be prepared if there is substantial evidence in light of the whole record that the 
proposed Project under review may have a significant effect on the environment and should be further analyzed 
to determine mitigation measures or project alternatives that might avoid or reduce project impacts to less than 
significant levels. A negative declaration (ND) may be prepared instead if the lead agency finds that there is no 
substantial evidence in light of the whole record that the project may have a significant effect on the 
environment. An ND is a written statement describing the reasons why a proposed Project, not otherwise 
exempt from CEQA, would not have a significant effect on the environment and, therefore, why it would not 
require the preparation of an EIR (CEQA Guidelines Section 15371). According to CEQA Guidelines Section 
15070, a ND or mitigated ND shall be prepared for a project subject to CEQA when either: 

a. The IS shows there is no substantial evidence, in light of the whole record before the agency, that the 
proposed Project may have a significant effect on the environment, or  

b. The IS identified potentially significant effects, but: 

1. Revisions in the project plans or proposals made by or agreed to by the applicant before the 
proposed MND and IS is released for public review would avoid the effects or mitigate the effects 
to a point where clearly no significant effects would occur is prepared, and 

2. There is no substantial evidence, in light of the whole record before the agency, that the proposed 
Project, as revised, may have a significant effect on the environment.  

1.2 Document Format 

This IS/MND contains four chapters and five appendices, Chapter 1 Introduction , provides an overview of 
the proposed Project and the CEQA process. Chapter 2 Project Description, provides a detailed description 
of proposed Project components and objectives. Chapter 3 Impact Analysis, presents the CEQA checklist 
and environmental analysis for all impact areas, mandatory findings of significance, and feasible mitigation 
measures. If the proposed Project does not have the potential to significantly impact a given issue area, the 
relevant section provides a brief discussion of the reasons why no impacts are expected. If the proposed Project 
could have a potentially significant impact on a resource, the issue area discussion provides a description of 
potential impacts, and appropriate mitigation measures and/or permit requirements that would reduce those 
impacts to a less than significant level. Chapter 3  concludes with the Lead Agencyõs determination based upon 
this initial evaluation. Chapter 4 Mitigation Monitoring and Reporting Program (MMRP), provides the 
proposed mitigation measures, implementation timelines, and the entity/agency responsible for ensuring 
implementation.  



  Chapter 1: Introduction 

SC-OR WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  1-2 

The CalEEMod Output Files, Biological Evaluation, Cultural Resources Inventory and Historical Property 
Evaluation Report, USDA NRCS Soil Resource Report, and Pre-Demolition Asbestos Survey & Lead Based 
Paint Inspection Report are provided as technical Appendix A, Appendix B, Appendix C, Appendix D, and 
Appendix E respectively, at the end of this document.   



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  2-1 

Chapter 2  Project Description 

2.1 Project Background and Objectives 

2.1.1 Project Title 

Wastewater Treatment Plant Upgrade Project 

2.1.2 Lead Agency Name and Address 

Sewerage Commission-Oroville Region 
P.O. Box 1350 
Oroville, CA 95965 

2.1.3 Contact Person and Phone Number 

Lead Agency Contact 
Glen Sturdevant, General Manager 
(530) 534-0353 
 

CEQA Consultant 
Provost & Pritchard Consulting Group 
Briza Grace Sholars, Senior Planner 
(559) 636-1166 

2.1.4 Project Location 

The Project is located in southern Butte County, northern California within the City of Oroville. The City of 
Oroville is approximately 63 miles north of Sacramento (See Figure 2-1). The Project site is located 
approximately 0.5 mile east of State Route 70 and more specifically, at the existing Wastewater Treatment Plant 
(WWTP) near the intersection of Fifth Avenue and Simpco Lane on Assessorõs Parcel Number 035-390-013-
000 and 350-390-008 within the City of Oroville. The Area of Potential Effect (APE) is approximately 54 acres.  

2.1.5 Latitude and Longitude 

The centroid of the parcel is 39.486302, -121.565154 

2.1.6 General Plan Designation 

òPublicó and òIndustrialó  

2.1.7 Zoning 

òPQ-Public and Quasi-Public Facilitiesó () and òM-2-Intensive Industrialó 



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  2-2 

2.1.8 Description of Project 

2.1.8.1 Project Background and Purpose 

SC-OR operates wastewater collection and treatment facilities that serve the greater Oroville, California, region. 
See Figure 2-1 and Figure 2-2 for the location and vicinity of the existing WWTP. The service region is 
composed of three separate member entities that together adopted a Joint Powers Agreement in 1973 forming 
the SC-OR organization. This agreement established a Joint Power Authority consisting of the following 
member entities:  
Å  City of Oroville  
Å  Lake Oroville Area Public Utility District (formerly North Burbank)  
Å  Thermalito Water and Sewer District (formerly Thermalito Irrigation District)  

The original treatment facility was constructed in 1959, prior to the formation of SC-OR, and has been modified 
and expanded several times since 1959, with the most significant expansion taking place during construction 
activities in 1975 when secondary, tertiary, and solids stabilization facilities were constructed. Most of the 
existing WWTPõs equipment was commissioned during this expansion, which translates to equipment with over 
40 years of operation. In addition to the existing WWTP, SC-OR maintains a portion of the wastewater 
collection system that includes three sewer mains, two lift stations, and associated facilities. 

SC-OR has conducted various facility evaluations and plans since 1975, the last being the Master Planning and 
Financial Assistance Study (Master Plan), written by CH2M HILL, Inc. (CH2M) in 2017. The Master Plan built 
off work done in previous analyses to present recommendations for upgrading the existing WWTP to 
accommodate influent, regulatory, and service area changes over a 20-year planning period through 2037.  
 
The primary drivers identified for the proposed existing WWTP upgrades are as follows:  
 
Å  Anticipated reductions in effluent ammonia-nitrogen discharge limits  
Å  Increasing peak wet weather flow  
Å  Odorous air management  
Å  Aged and obsolete equipment 

 
Based upon a Project Definition Report prepared for SC-OR by Jacobs Engineering Group1, the following 
design criteria were applied to the Project: 

Å  Have sufficient hydraulic and treatment capacity to process the projected 2037 flows and loads  
Å  Improve grit removal efficiency  
Å  Reduce effluent ammonia-nitrogen levels below the Central Valley Regional Water Quality Control  
 Board (CVRWQCB) guidelines for aquatic ammonia toxicity  
Å  Mitigate the release of odorous air from the primary existing WWTP sources  
Å  Provide an alternate disinfection process to address the unreliable supply of chlorine gas 
Å  Expand and improve the existing WWTPõs septage receiving capacity  
Å  Replace and upgrade aged or obsolete equipment 

2.1.8.2 Existing Facility 

The existing WWTP consists of the following processes: 

Å  Influent Pumping  
Å  Rag Removal (Grit and Screenings removal)  
Å  Primary clarification 

 
1 Jacobs Engineering Group, Edward L Couch, RCE, Project Definition Report ς Sewerage Commission -Oroville Region, Wastewater 
Treatment Plant Upgrade Schematic Design, Final. September 2018 



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  2-3 

Å  Activated Sludge Secondary Treatment including Aeration Basins and Secondary Clarifiers  
Å  Filtration  
Å  Disinfection and De-chlorination  
Å  Aerobic Sludge Digestion 
Å  Humus Ponds for sludge storage and stabilization, and septage receiving and disposal 
Å  Emergency Storage Ponds for storage of excess influent flow 
 
The treated effluent is discharged to the Feather River in accordance with CVRWQCBõs waste discharge 
requirements.  

2.1.8.3 Project Components 

Numerous facilities at the existing WWTP will be affected by the proposed Project updates. The Project 
includes construction of a variety of structures, devices and plumbing to upgrade the existing wastewater 
treatment plant located in the City of Oroville. 

The proposed improvements at each affected process facility are summarized below:  

The current plant has an operational capacity of 10.6 million gallons per day (MGD). Although the Project is 
not a capacity expansion project but rather an upgrade project to improve the quality of water discharged to 
the Feather River and handle existing peak flows (estimated at +25 MGD), the component upgrades will result 
in a minor residual additional average flow capacity increase of about 9%. The upgrades to the plant will add 
1,852 Equivalent Dwelling Units (EDUs) to the current 20,703 EDUs, for total new capacity of 13.3 MGD. 
The Project will not create a new discharge location into the Feather River nor relocate the existing discharge 
location.  

Several components of the long-planned upgrade, (a new influent pump/lift station, replacement of existing 
rag removal screens with multi-rake screens, installation of new baffles in the existing grit washing system, and 
replacement of the obsolete and leaking grit pump) were evaluated in a separate approved environmental 
document and have been or are under construction/installation. These components will likely be completed 
and existing when the proposed Project consisting of the below listed components are constructed. The influent 
pump station replaces aged equipment and expands pumping capacity to handle peak wet weather flows up to 
23 MGD.  

Aeration Basins  

The existing aerobic digesters will be converted to aeration basins, effectively doubling the aeration basin 
capacity. Along with the elimination of the primary clarifiers, this will provide better secondary treatment. The 
converted basins will utilize fine-bubble diffusers.  

The existing surface aerators will be replaced with fine-bubble diffusers supplied by turbo blowers housed in a 
new blower building. The layout will be modified by splitting each aeration basin into four zones, three aerobic 
and one anoxic, to create a Modified Ludzack-Ettinger process specifically targeting nitrogen removal. A 
hyperbolic mixer will be installed in each anoxic zone for mixing and nitrified recycle pumps to recycle flow 
from the third aerobic zone back to the anoxic zone.  

An aeration basin splitter box will be constructed to divide flow between the two basins. The project will include 
construction in the pond area for additional electrical and mooring posts for new aerators in the ponds. A 
mixed liquor distribution box will be constructed to divide mix liquor flow between the basins and discharge 
waste activated sludge to the thickening building. 

The majority of this work will be inside the existing aeration basins. The blower building will be a slab on grade 
with shallow foundations. Splitter and distribution boxes will be installed.  



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  2-4 

Secondary Clarification  

One new secondary clarifier will be constructed to accommodate anticipated 15MGD peak wet weather flows 
through the plant and acceptable hydraulic loading rates. Volumes of wet-weather flows exceeding 15MGD 
will be sent to the equalization ponds. The mixed-liquor distribution box will be modified to ensure even flow 
split among the four secondary clarifiers. 

Filtration  

Four new filter supply pumps and two new No. 2 Water (2W) supply pumps will be installed adjacent to the 
existing chlorine contact basin. Two new filters will be installed next to the existing filters. The flow path will 
be modified so that secondary effluent is the new filter influent, following the discontinuation of the chlorine 
disinfection system. The backwash system will be modified to be supplied from a new backwash water supply 
tank (using the existing chlorine contact basin), including two new backwash water supply pumps, located 
adjacent to the existing chlorine contact basin. This tank will be supplied with final effluent and a chlorine dose. 
Structures associated with this component will be slabs on grade with shallow foundations. 

Disinfection  

A new, open-channel ultraviolet (UV) disinfection system will be installed  inside the existing chlorine contact 
basins. A sodium hypochlorite system to provide chlorination for return-activated sludge (RAS) bulking, 2W, 
and backwash water will also be installed. These structures will be slabs-on-grade with shallow foundations. 

Solids Handling  

A rotary drum thickener (RDT) to thicken waste activated sludge from the aeration basins will be installed. The 
RDT will pre-thicken waste-activated sludge (WAS) or recuperatively thicken digested sludge. An RDT building 
will be constructed to the south west of the current aerobic digesters (to be converted to aeration basins). A 
polymer system with the RDT to maximize thickening will be installed. Structures associated with this 
component will be slabs on grade with shallow foundations. 

Return Sludge Pump Station  

The existing RAS and WAS pumps will be replaced with four new RAS pumps and a flow control valve to 
maintain the appropriate RAS/WAS flow split. WAS will have the option of flowing to the RDT or directly to 
the sludge ponds. [These pumps will be in an existing building.] 

Flow Equalization  

Two new flow equalization pumps will be installed to transfer equalized flow or digested sludge between ponds. 
One pump will be located between the flow equalization pond and the North Sludge Pond and the other 
between the Middle and South Sludge Ponds. Each pump will be capable of drawing suction from two ponds 
and discharging to all four ponds. Structures associated with this component be slabs on grade with shallow 
foundations. 

Septage Receiving Station  

A septage receiving station will be installed adjacent to humus ponds No. 1 and No. 2 to remove unwanted 
material prior to introduction into the ponds. The septage receiving station will will be slabs on grade with 
shallow foundations. 

Additional project components: 

¶ One of the uses of the main building will change from Chlorine and Sulfur Dioxide feed room to 
Plant operations office.  

¶ SC-OR will use the space south of the plant for the Construction Contractorõs Yard and temporary 
storage of sheds and materials during construction.  



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  2-5 

¶ 4 walls on Blower and RDT buildings will be constructed 

¶ Womanõs locker room inside the main plant building will be constructed  

¶ The WWTP recycled water irrigation system will be upgraded and relocated due to the construction of 
the new access road on the north side of the administration building. Changes include upgrading the 
pumps, pressure tanks and piping  

Additional Access Road  

The proposed access road will be paved and traverse around the plant (north side of existing main plant 
building.)  

Structures to be demolished (materials will be disposed of off-site at an approved disposal or recycling facility): 

¶ The existing pressurized water tank on the front lawn will be demolished. This tank is currently used 
for potable water supply for the main office.  

¶ The Primary Sludge pumps and building will be removed.  

¶ Two existing anerobic digesters, no longer in use, will be demolished. The anerobic digester tanks are 
no longer used as digesters, and the west tank was converted into a backwash storage tank, which will 
no longer be needed.  

¶ The two existing primary clarifiers will be taken out of service and demolished.  

¶ Chemical feed equipment and piping inside CL2/SO2 room 

¶ The existing Chlorine and Sulfur Dioxide distribution system will be demolished, therefore 
eliminating the use of Chlorine and Sulfur Dioxide gas. 

 

Structures to be relocated:  

¶ Five metal sheds, outbuildings, and equipment will be temporarily relocated during construction to 
an area south of the digesters, however they will be moved back after the project.  

¶ Water tank (mentioned above) that is within proposed road access way.  

2.1.8.4 Operation and Maintenance 

Operation and maintenance of the existing WWTP will continue to be performed by the existing operational 
staff, comprised of five employees. An additional 1 - 2 employees may be employed in 2022/2023.  

2.1.8.5 Construction 

Construction of the Project is anticipated to be completed within approximately 18 months. Construction 
equipment will likely include excavators, backhoes, graders, loaders, skid steers, and dump trucks. Generally, 
construction will occur between the hours of 7am and 5pm, Monday through Friday, excluding holidays. Post-
construction activities will include system testing, commissioning, and site clean-up. Construction will require 
temporary staging and storage of materials and equipment. Staging areas will be located onsite.  

Although construction is not expected to generate hazardous waste, field equipment used during construction 
has the potential to contain various hazardous materials such as diesel fuel, hydraulic oil, grease, solvents, 
adhesives, paints, and other petroleum-based products.  

2.1.9 Surrounding Land Uses and Setting: 
The Projectõs setting is an existing WWTP, surrounded by ruderal vacant lots and industrial uses in the southern 
portion of Butte County in the Sacramento Valley, and more specifically, within the City of Orovilleõs South 
Oroville Industrial District. The site is zoned M-2 (Intensive Industrial) and PQ (Public Quasi Public). 
Corresponding General Plan land use designations for the site are Industrial and Public. Although much of the 
Industrial District is undeveloped, with an expanse of vacant lots that are not served by utility connections or 



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  2-6 

public streets, land uses in the vicinity include a variety of industrial businesses, such as machine rental shops, 
lumber yards, and metal shops. South Oroville Industrial District also includes some commercial businesses 
unrelated to industrial use, such as Feather River Cinemas, as well as several historic cemeteries. The Project 
site is located along the valley floor, east of the Coast Ranges and West of the Sierra Nevada Mountain Range, 
approximately 0.6 mile east of Feather River and 0.5 mile east of State Route 70.  

2.1.10 Other Public Agencies Whose Approval May Be Required:  

¶ City of Oroville ð Building Permit, Erosion Control Permit, Grading Permit, MS-4 Stormwater Permit 

¶ State Water Resources Control Board ð NPDES Construction General Permit 

¶ Regional Water Quality Control Board, Central Valley Region (CVRWQCB) ð Waste Discharge 
Requirements 

¶ Butte County Air Quality Management District ð Rules and Regulations (Rule 200, Rule 201, Rule 202, 
Rule 205, Rule 234, Rule 400 and 500); Stationary Source Permit for Public and Private Waste Water 
Treatment Works; Authority to Construct and Permit to Operate 

¶ City of Oroville Fire Department- National Fire Protection Association (NFPA) 820 inspection and 
compliance 

¶ Butte County, Division of Environmental Health, Certified Unified Program Agency (CUPA)- 
Hazardous Materials Release Response Plan 

2.1.11 Consultation with California Native American Tribes 

Assembly Bill 52 (AB 52; codified at Public Resources Code Section 21080.3.1, et seq.) requires that a lead 
agency, within 14 days of determining that it will undertake a project, must notify in writing any California 
Native American Tribe traditionally and culturally affiliated with the geographic area of the project if that Tribe 
has previously requested notification about projects in that geographic area. The notice must briefly describe 
the project and inquire whether the Tribe wishes to initiate request formal consultation. Tribes have 30 days 
from receipt of notification to request formal consultation. The lead agency then has 30 days to initiate the 
consultation, which then continues until the parties come to an agreement regarding necessary mitigation or 
agree that no mitigation is needed, or one or both parties determine that negotiation occurred in good faith, 
but no agreement will be made. 

SC-OR, as a lead agency, has has not received any written correspondence from a California Native American 
Tribe traditionally and culturally affiliated with the geographic area of the project formally requesting 
notification of proposed projects pursuant to Public Resources Code Section 21080.3.1.  



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  2-7 

 

Figure 2-1. Regional Location Map



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022  2-8 

 

Figure 2-2. Aerial/ Area of Potential Effect



  Chapter 2 Project Description 

SC-OR, WWTP Upgrade Project 

Provost & Pritchard Consulting Group ¶ June 2022   2-9 

 

Figure 2-3. Topographic Quadrangle Map 




























































































































































































































































